BEYOND ASIAN HUB, TOWARD GLOBAL WUEA‘,;;E;‘

{ LS

NN St -

TEST REPORT

136, Jiksan-ro, Jiksan—eup, Seobuk—gu, Cheonan-si, Chungcheongnam-do, TEL 82-41-589-0010 FAX 82-41-589-0012
31035 Rep. of KOREA

Report No : TAN-001849 Receipt Date : 2017.03.13.
Representative : Hong Seonggil, Hong Jeonggu Test Completion Date : 2017.03.27.
Company name: SNOGEN CO., LTD.

Address : 4162, Sejong-ro, Gwangdeok—myeon, Dongnam—gu, Cheonan-si, Chungcheongnam-do,

31223, Rep. of KOREA

Sample name : Acrylic Solid Surface —Moon Terran

Test Results

TEST ITEM . UNIT E SAMPLE f RESULT ; TEST METHOD
Pb i maka i ! Not Detected ! IEC 623215 Ed. 1.0 : 2013
_____________________ i_________i__n,,,,,,,,,,,__L_____________L(_AAS_)______“,,,,,,_,,
Cd o mg/kg | = ' Not Detected ! IEC 62321-5 Ed. 1.0 : 2013
_____________________ A SRR LSRRI e T T e (ARG e T e
Hg | mg/kg | = ! Not Detected ! IEC 62321-4 Ed .1.0 : 2013
_____________________ Wl RS b,
Cr(V1) . mafka ! - ' Not Detected ! I[EC 62321 Ed. 1.0 : 2008
_____________________ ;________4_____,,;,,,,,~-__L_____________'@f@ﬁ@%l_____A,,,AA,A
Total-PBBs ! mg/kg | = | Not Detected ! IEC 62321-6 Ed. 1.0 : 2015
_____________________ T |||/ ———
Mono-BB ! mg/kg | = : Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ L e MGENSE T R
Di-BB } mg/kg | = i Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ P S S (G0 ) R S
Tri-BB ) mg/kg | i ! Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ L e
Tetra—BB v imalkal! - ! Not Detected ! IEC 62321-6 Ed. 1.0 : 2015
_____________________ .lP(GC/MS)
Penta—-BB !/ kay i ! Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ e 0 L e
Hexa-BB v mg/kg | — ; Not-Detected | IEC 62321-6 Ed.- 1.0 : 2015
_____________________ g ms A SC) S —
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Test Results

TEST ITEM L i SAMPLE | om0 IEsTNETBOD
Hepta—-BB i wal kel m ! Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ e e
Octa—BB ! mg/kg | = ! Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ e L e EegiMey T
Nona—BB 1 mg/kg | = : Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ bt gl e, ol GG, W,
Deca—-BB  mg/kg | = i Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ (a0 R B RN e s T
Total-PBDEs v walkay) — : Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ i M) ——————
Mono-BDE I mg/kg | = ! Not Detected | IEC 623216 Ed. 1.0 : 2015
_____________________ W i TR HReeMer o
Di-BDE . mg/kg | = | Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ e o o RGOSR T SR
Tri-BDE el ke i i Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ Ly e
Tetra-BDE L markg m } Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ e e e . .ty s
Penta—-BDE ' mg/kg ! i : Not Detected ! IEC 62321-6 Ed. 1.0 : 2015
_____________________ v ) T L G |
Hexa-BDE g kgl i ; Not Detected ; [EC 623216 Ed. 1.0 : 2015
____________________ e | WR TR )8 S
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Test Results

TEST ITEM L Oh SAMPLE { heedln TEST METHOD
Hepta—BDE el i : Not Detected | IEC 62321—6 Ed. 1.0 : 2015
_____________________ L)
Octa-BDE | mg/kg | - | Not Detected | IEC 623216 Ed. 1.0 : 2015
_____________________ S SIS (O S T
Nona-BDE ' mg/kg ! = : Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ Ll e b gl LGN,
Deca—-BDE i mafkg) | = i Not Detected | IEC 62321-6 Ed. 1.0 : 2015
_____________________ b 0L WL o NGRING )

— Usage of Report: QUALITY CONTROL

NOTE : 1. The test results of this test report are only limited in to the samples and sample names provided by the client
and do not guarantee the quality of all products of the client. You can check website (www.ktr.or.kr) or QR code
to verify the authenticity of the certificate.

2. This test report shall be used only within the purpose of its defined usage and shall not be used for public
relation, advertisement and lawsuit.

3. This test report is only valid when printed on KTR original report paper with hologram and when re—issued by
KTR. The copy and the electronic file of the test report are only for reference.
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